seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11G-CDD_Ant1_2437_30~1000

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

lo At 10ds SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 57.15 dBm
992.1270 MHZ
10 dém:

0 dem

-10 dBm

D1 -15.430 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts
o —

L J1 J W
Date: 5. FEB.2025 07:22:04

Stop 1.0 GHz

11G-CDD_Ant1_2437_1000~26500

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] .74 dBm|
2.441980 GHz
1EIdB;l M2[1] -51.52 dBm
v 6.672050 GHz
0 dem|
-10 dBm
D1 -15.430 dBm
-20 dem:
-30 dem
-40 dBm
M2
-50 dgn- i
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— —b oo SN2
L 1 J RERRREE

Date: 5 FEB 2025 07:22:21

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

: A102 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11G-CDD_Ant0_2462_30~1000

Spectrum

lo Att
Count 10/10

(=)

10 dB

Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

57.03 dBm)
903.3430 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -15.350

dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts

L L

Date: 5.FEB.2025 07

123:54

Stop 1.0 GHz

11G-CDD_Ant0_2462_1000~26500

Spectrum

(=)

lo Att
Count 10/10

10 dB

Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz

SWT 255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew

M1[1]

10 dém
M1
L
0 dem)

mM2[1]

3.54 dBm)
2.469180 GHz
-51.21 dBm)
19.314100 GHz

-10 dBm

D1 -15

-20 defn

350 dBmy

-30 defn

-40 dpy

-50 def

-70 dBm

1 ;

Start 1.0 GHz
—

30001 pts

L JL

Date: 5 FEB 2025 07:24:11

Stop 26.5 GHz
]

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

: A103 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11G-CDD_Ant1_2462_30~1000

Spectrum T

Ref Level 20,00 dém  Offset 21.96 dB & RBW 100 kHz

lo At 10ds SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 56.86 dBm
935.4810 MHZ
10 dém:

0 dem

-10 dBm

g aem—{01 -18.:450 dem

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

B
L J1 J FHARRAIED e
Date: 5. FEB.2025 07:25:05

11G-CDD_Ant1_2462_1000~26500

Spectrum T

Ref Level 20,00 dém  Offset 21.96 dB & RBW 100 kHz

lo At 10ds SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

Mi[1] 0.10 dBm
2.454730 GHz
M2[1] -51.23 dBm|
15.864800 GHz

M1
0 dem

10 dam

-10 dBm

5 ag =01 -18.450 dém

-30 defn

-40 dpy

-50 dey

-

-70 dBm

Start 1.0 GHz 30001 pts
—

L 1 J [ RRRRERE

Date: 5 FEB 2025 07:25:21

Stop 26.5 GHz
]

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

: A104 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11N20-CDD_Ant0_2412_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 2191 dB & RBW 100 kHz
lo Att 10ds SWT  30.1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

56.71 dBm)
916.5340 MHz|

0 dem

-10 dBm

D1 -13.740 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

L L

Date: 5.FEB.2025 07:28:02

Stop 1.0 GHz

11N20-CDD_Ant0_2412_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 2191 dB & RBW 100 kHz

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 2.64 dBm
2.416480 GHz
10 dBm M2[1] -50.99 dBm

6.982300 GHz

Date: 5 FEB 2025 07:28:19

-70 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— .
L 1 [ RRRRERE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

: A105 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11N20-CDD_Ant1_2412_ 30~1000

Spectrum T

Ref Level 20,00 dém  Offset 2192 dB & RBW 100 kHz

lo At 10ds SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 56.72 dBm
971.0790 MHZ
10 dém:

0 dem

-10 dBm

D1 -16.070 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

Start 30.0 MHz 30001 pts
o —

L J1 J W
Date: 5. FEB.2025 07:29:12

Stop 1.0 GHz

11N20-CDD_Ant1_2412_ 1000~26500

Spectrum T

Ref Level 20,00 dém  Offset 2192 dB & RBW 100 kHz

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 2.69 dBm
2.414780 GHz
10 dBm M2[1] -52.06 dBm
M1 15.823150 GHz
0 demy
-10 dfm:
D1 -16.070 dBm
-20 dfm-
-30 dgm
-40 dfm
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— —b oo SN2
L 1 J RERRREE

Date: 5 FEB 2025 07:29:29

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

: A106 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11N20-CDD_Ant0_2437_30~1000

Spectrum

(=)

Count 10/10

| Att 10 dB

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz
SWT  30.1ms @ VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

57.02 dBm)
962.2520 MHz|

0 dem

-10 dBm

D1 -12.800 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts

L L

Date: 5.FEB.2025 07:30:32

Stop 1.0 GHz

11N20-CDD_Ant0_2437_1000~26500

L JL

Date: 5 FEB 2025 07:30:49

Spectrum T
Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz
| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 5.49 dBm
2.431780 GHz
10 diva M2[1] -51.40 dBm
Y 15.808700 GHz
0 dem|
-10 dBm
D1 -12.800 dBm
-20 dem:
-30 dem
-40 dBm
-50 dm-
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— —b o0 P2

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

: A107 of A127



searran cas. FCC RF Test Report Report No. : FR4D1004A

11N20-CDD_Ant1_2437_30~1000

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

lo Att Wde SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 56.15 dBm

794.0270 MHz
10 dém:

0 dem

-10 dBm

D1 -15.230 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts
o —

L J1 J | EERRER ]
Date: 5. FEB.2025 07:31:28

Stop 1.0 GHz

11N20-CDD_Ant1_2437_1000~26500

Spectrum T
Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz
lo Att 0de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
Mi[1] 1.21 dBm
2.441130 GHz
10 dBm M2[1] -51.58 dBm
"l 6.474000 GHz
0 dem|
-10 dBm
D1 -15.230 dBm
-20 dém
-30 dém
-40 dBm
-50 den- i
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— e —L LR LS )
L 1 J [ RRRRERE

Date: 5 FEB 2025 07:31:44

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number : A108 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11N20-CDD_AntO_.

2462_30~1000

Spectrum

(=)

Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz
lo Att wde SWT  30.1ms @ VBW 300 khz
Count 10/10

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

56.94 dBm)
960.1500 MHz|

0 dem

-10 dBm

D1 -16.440 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

L L

Date: 5.FEB.2025 07:32:56

Stop 1.0 GHz

11N20-CDD_Ant0_2462_1000~26500

Spectrum

(=)

Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz

lo At 10ds SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 17k View
m1[1] 3.88 dBm
2.460680 GHZ
10 dém M2[1] -51.68 dBm
o 15.803600 GHz
0dem
-10 dBm
D1 -16.440 dBm
-20 defn
-30 defn

-40 dpy

-50 def

-70 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— —b oo SN2
L 1 RERRREE

Date: 5 FEB 2025 07:33:13

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

: A109 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11N20-CDD_Ant1_2462_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 21.96 dB & RBW 100 kHz
lo Att 10ds SWT  30.1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

56.70 dBm)
982.4600 MHz|

0 dem

-10 dBm

—odpm==D1 -19.380

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

L L

Date: 5.FEB.2025 07:34:05

Stop 1.0 GHz

11N20-CDD_Ant1_2462_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 21.96 dB & RBW 100 kHz

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 3.18 dBm
2.458980 GHz
10 dBm M2[1] -51.57 dBm
6.434050 GHz
0 deft
-10d

Start 1.0 GHz 30001 pts
—

L JL

Date: 5 FEB 2025 07:34:22

Stop 26.5 GHz
]

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

: Al110 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11N40OMIMO_Ant0_2422_30~1000

| Att

Spectrum

Count 10/10

(=)

10 dB

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz
SWT  30.1ms @ VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 56.61 dBm
695.1550 MHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

D1 -23

310 dBm

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts Stop 1.0 GHz

L

Date: 5.FEB.2025 07:35:26

11N4OMIMO_Ant0_2422_1000~26500

Spectrum

(=)

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

Date: 5 FEB 2025 07:35:42

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 5.49 dBm
2.414780 GHz
10 dBm M2[1] -51.20 dBm
6.627850 GHz
o dﬂrfn
-10 dBm
-20 dgm-
D1 -23.310 dBm
-30 dim
-40 dBm
o
-50 dim- i
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— ——b oo 2
L 1 [ ERRCRERNC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

© Al11 of A127



searran cas. FCC RF Test Report Report No. : FR4D1004A

11N4OMIMO_Ant1_2422_30~1000

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

lo At 10ds SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 57.01 dBm
867.9390 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm:

D1 -25.360 dBm

-30 dBm:

-40 dBm

-50 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz

S
L J1 J | EERRER ]
Date: 5. FEB.2025 07:36:35

11N4OMIMO_Antl_2422_1000~26500
Spectrum @

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 6.40 dBm
2.428380 GHz
10 dBm M2[1] -51.44 dBm
15.801050 GHz
0 dem
1
-10 dBm
-20 dgm-
D1 -25.360 dBm
-30 dim
-40 dBm
-50 dim-
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— e —L LR LS )
L 1 J [ RRRRERE

Date: 5 FEB 2025 07:36:52

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number © A112 of A127



searran cas. FCC RF Test Report Report No. : FR4D1004A

11N4OMIMO_Ant0_2437_30~1000

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

lo At 10ds SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 56.93 dBm

909.5180 MHz|
10 dém:

0 dem

-10 dBm

20 dbrn D1 -18.150 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
— S
L JL J | EERRER ]

Date: 5.FEB.2025 07:37:48

11N4OMIMO_Ant0_2437_1000~26500

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 1.87 dBm
2.441130 GHz
10 dBm M2[1] -51.29 dBm)
M1 15.454250 GHz
v
0 dem|
-10 dBm

0 dgn—j0L -18.150 dBm

-30 d&m
-40 dgm
M2

-50 dim- i

-70 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— e —L LR LS )
L 1 J [ RRRRERE

Date: 5 FEB 2025 07:38:05

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number : A113 of A127



searran cas. FCC RF Test Report Report No. : FR4D1004A

11N4OMIMO_Ant1_2437_30~1000

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz
lo Att wde SWT  30.1ms @ VBW 300 khz
Count 10/10

@ 1Pk Yiew

Mode Sweep

M1[1] 57.08 dBm
898.0080 MHZ
10 dém:

0 dem

-10 dBm

28-dém—D1 -20,210 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

——
L I J QD e
Date: 5.FEB.2025 07.38:44

11N4OMIMO_Antl_2437_1000~26500

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

| Att 10 de  SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
m1[1] 1.73 dBm
2.452180 GHz
10 dBm M2[1] -51.81 dBm
6.901550 GHz
0 de :‘l
-10 dBm
28-dim——D1 -20.210 dBm
-30 dem
-40 dBm
50 dgm s
=70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— ]
L JL J Qe we
Date: 5.FEB.2025 07:39:01
Sporton International Inc.(Kunshan) Page Number : Al14 of A127

TEL : +86-512-57900158



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11N4OMIMO_Ant0_2452_30~1000

Spectrum

lo Att
Count 10/10

(=)

Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz

10 de  SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 56.32 dBm
854.2620 MHZ

0 dem

-10 dBm

-20 dBm—t

-30 dBm:

D1 -21.350 dBm

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts Stop 1.0 GHz

L L

Date: 5.FEB.2025 07:40:05

11N4OMIMO_Ant0_2452_1000~26500

lo Att
Count 10/10

Spectrum

(=)

Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz

10 de  SWT 255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew

10 dam

M1[1] 1.92 dBm|
2.457280 GHz

D de ('.l

mM2[1] -51.04 dBm
18.486200 GHz

-10d

-20 demn—+t

-30 dern

D1 -21.350 dBm

-40 dBm

M2

-70 dBm

-50 dEpmn E

Start 1.0 GHz
—

L JL

Date: 5 FEB 2025 07:40:22

30001 pts Stop 26.5 GHz
—_ el
CRRREEED e

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

: Al115 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11AX20MIMO_Ant0_2412_30~1000

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 10 de
Count 10/10

Offset 21.91 dB & RBW 100 kHz
SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 57.01 dBm
985.5960 MHZ

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts Stop 1.0 GHz

L L

Date: 5.FEB.2025 07:42:07

11AX20MIMO_Ant0_2412_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 2191 dB & RBW 100 kHz

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 1.51 dBm
2.404580 GHz
10 dBm M2[1] -51.76 dBm
M1 16.745400 GHz
h
0 demy
-10 dfm:
D1 -15.930 dBm
-20 dfm-
-30 dgm

-40 df

-50 df

-70 dBm

Start 1.0 GHz
—

30001 pts

L JL

Date: 5 FEB 2025 07:42:24

Stop 26.5 GHz
]
Qe we

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

: Al116 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11AX20MIMO_Antl1_2412_30~1000

Spectrum T

Ref Level 20,00 dém  Offset 2192 dB & RBW 100 kHz

lo At 10ds SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

(@ 17k View

M1[1] 56.01 dBm

683.0630 MHZz|
10 dém:

0 dem

-10 dBm

20 dBm—01 -18.270 dBm;

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

L L

Date: 5.FEB.2025 07:43:17

11AX20MIMO_Antl1_2412_1000~26500

Spectrum T

Ref Level 20,00 dém  Offset 2192 dB & RBW 100 kHz
lo At 10ds SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

Mi[1] 1.57 dBm
2.409680 GHz
M2[1] -51.96 dBm|
15.622550 GHz

10 dam

M1
0 derm

-10 dfm:

g adm—C1 -18.270 dém

-30 dgm

-40 df

3

3

-50 df

-70 dBm

Start 1.0 GHz 30001 pts
—

Stop 26.5 GHz
]

L JL

Date: 5 FEB 2025 07:43:34

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

© Al117 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11AX20MIMO_Ant0_2437_30~1000

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

lo At 10ds SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 56.96 dBm
802.7250 MHZ
10 dém:

0 dem

-10 dBm

D1 -13.530 dBm
-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

—
[ )il ] )
Date: 5.FEB.2025 07:44:27

11AX20MIMO_Ant0_2437_1000~26500

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

lo At 10ds SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

Mi[1] 6.48 dBm
2.431780 GHz
M2[1] -51.78 dBm|
6.313350 GHz

10 dBi

0 dem|

-10 dBm

D1 -13.530 dBm

-20 dem:

-30 dem

-40 de}

-50 d

-70 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— .
L 1 J [ RRRRERE

Date: 5 FEB 2025 07:44:44

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

: Al118 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11AX20MIMO_Ant1_2437_30~1000

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz
lo Att wde SWT  30.1ms @ VBW 300 khz
Count 10/10

@ 1Pk Yiew

Mode Sweep

M1[1] 56.82 dBm
169.4650 MHz
10 dém:

0 dem

-10 dBm

D1 -16.020 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L J1 J | EERRER ]
Date: 5. FEB.2025 07:45:24

11AX20MIMO_Ant1_2437_1000~26500

Spectrum T
Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz
| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 3.09 dBm
2.431780 GHz
10 dBm M2[1] -51.68 dBm
M1 6.926200 GHz
0 dem|
-10 dBm
D1 -16.020 dBm
-20 dem:
-30 dem
-40 dBm
50 defm 1
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— —b o0 P2
L 1 J [ ERRCRERNC

Date: 5 FEB 2025 07:45:41

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

© Al119 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A
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11AX20MIMO_Antl_2462_30~1000
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11AX40MIMO_Ant1_2437_30~1000

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

lo Att Wde SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 56.97 dBm

989.0880 MHz|
10 dém:

0 dem

-10 dBm

~20-dBm=—10)1 20,470 dem

-30 dBm:

-40 dBm

-50 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz

S
[ )il ] )
Date: 5.FEB.2025 07:54:13

11AX40MIMO_Ant1_2437_1000~26500

Spectrum T

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 1.60 dBm
2.433480 GHz
10 dBm M2[1] -51.31 dBm

15.779800 GHz

D1 -20.470 dBm

M2
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— .
L 1 J RERRREE

Date: 5 FEB 2025 07:54:30

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

: A125 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11AX40MIMO_Ant0_2452_30~1000

Spectrum

(=)

Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz
lo Att wde SWT  30.1ms @ VBW 300 khz

Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]
10 dém:

56.91 dBm)
722.1200 MHz

0 dem

-10 dBm

-20 dBm:

D1 -21.650 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

—
[ )il ] )

Date: 5.FEB.2025 07:55:49

Stop 1.0 GHz

11AX40MIMO_Ant0_2452_1000~26500

Spectrum

(=)

Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 2.78 dBm
2.458130 GHz
10 dBm M2[1] -51.22 dBm
15.498450 GHz
0 derif;

D1 -21.650 dBm

-70 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— .
L 1 J [ RRRRERE

Date: 5 FEB 2025 07:56:06

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

: A126 of A127



seomron 1as. FCC RF Test Report

Report No. : FR4D1004A

11AX40MIMO_Ant1_2452_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 21.96 dB & RBW 100 kHz
lo At 10ds SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]

10 dém:

57.09 dBm)
913.5600 MHz|

0 dem

-10 dBm

-20 dBm:

D1 -23.870 dBm

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

p—
L JL J FHARRAIED e

Date: 5.FEB.2025 07:57:00

11AX40MIMO_Antl1_2452_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 21.96 dB & RBW 100 kHz

| Att 10de  SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 1.25 dBm|
2.444530 GHz
10 dBm M2[1] -52.13 dBm

6.558150 GHz

D1 -23.870 dBm

-70 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— .
L 1 J [ ERRCRERNC

Date: 5 FEB 2025 07:57:17

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

: A127 of A127



s=aranas. FCC RF Test Report Report No. : FR4D1004A

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
72.0
64.0
15C RS§247-QP
56.0 |
15C RSS247-AVG
48.0 |
40.0
| 1
32,0/ ;
1P
24.0 1
16.0
8.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-1L 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dE ~ dBuv  dBuv B dE
1%  0.152 56.67 -9.24 £5.91 46.10 0.12 10.45 QF
2 0.152 41.77 -14.14 55.91 31.20 0.12 10.45 Average
3 0.176 44.15 -20.53 64.68 33.58 0.10 10.46 QF
4 0.176 29.05 -25.63 54.88 185.48 0.10 10.46 Average
5 0.191 47.14 -16.84 63.98 36.58 0.09 10.46 QF
6 0.181 32.14 -21.84 53.98 21.58 0.09 10.46 Average
7 0.233 42.05 -20.30 62.35 31..50 0.08 10.47 QF
8 0.233 26.05 -26.30 52.35 15.50 0.08 10.47 Average
9 0.479 30.83 -25.53 56.36 20.48 -0.09 10.43 QP
10 0.479 22.53 -23.83 46.36 12.18 —0.09 10.43 Average
11 18.328 31.43 -28.57 60.00 21.51 =-0.37 10.29 QP
12 18.328 24.73 -25.27 50.00 14.81 —0.37 10.29 Average
Sporton International Inc.(Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
72.0
64.0
15C RS§247-QP
56.0 |
15C RSS247-AVG
48.0 |
40.0
32011
24.0
16.0
2.0
045 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuv dE ~ dBuV  dBuv B aE
1% 0,151 56.47 -9.49 £5.96 45.90 0.12 10.45 QF
2 0.151 40.87 -15.08 55.96 30.30 0.12 10.45 Average
3 0.188 49.19 -14.92 64.11 3860 0.13 10.46 QP
4 0.188 32.09 -22.02 54.11 21.50 0.13 10.46 Average
5 0.266 37.23 -24.02 61.25 26,81 -0.05 10.47 QP
6 0.266 24.63 -26.62 51.25 14,21 -0.05 10.47 Average
7 0.431 32.82 -23.42 57.24 23.50 -0.14 10.46 QP
g 0.431 28.62 -18.62 47.24 18.30 -0.14 10.46 Average
g 2.474 33.83 -22.17 56.00 23.80 -0.20 10.23 qF
10 2.474 28.63 -17.37 46.00 18.60 -0.20 10.23 Average
11 17.755 34.21 -25.79 £0.00 24.20 -0.28 10.2
12 17.755 20.31 -20.69 50.00 19.30 -0.28 10.29 Average

Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C Radiated Spurious Emission Test Data

Relative Humidity : | 51~53%

Test Engineer : Koi Ji
Temperature : 21.2~22.5°C
Radiated Spurious Emission Test Modes
Mode (?\Aagg) Antenna Modulation Channel Frequency gg:: RU | Remark

Mode 1 2400-2483.5 0 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 0 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 0 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 1 802.11b 01 2412 1Mbps - -
Mode 5 2400-2483.5 1 802.11b 06 2437 1Mbps - -
Mode 6 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 7 2400-2483.5 0+1 802.11g 01 2412 6Mbps - -
Mode 8 2400-2483.5 0+1 802.11g 06 2437 6Mbps - -
Mode 9 2400-2483.5 0+1 802.11g 11 2462 6Mbps - -
Mode 10 2400-2483.5 0+1 802.11ax HE20 01 2412 MCS0 - -
Mode 11 2400-2483.5 0+1 802.11ax HE20 06 2437 MCS0 - -
Mode 12 2400-2483.5 0+1 802.11ax HE20 11 2462 MCS0 - -
Mode 13 2400-2483.5 0+1 802.11ax HE40 03 2422 MCS0 - -
Mode 14 2400-2483.5 0+1 802.11ax HE40 06 2437 MCS0 - -
Mode 15 2400-2483.5 0+1 802.11ax HE40 09 2452 MCSO - -
Mode 16 2400-2483.5 0+1 802.11n HT20 01 2412 MCSO - -
Mode 17 2400-2483.5 0+1 802.11n HT20 06 2437 MCSO0 - -
Mode 18 2400-2483.5 0+1 802.11n HT20 11 2462 MCSO0 - -
Mode 19 2400-2483.5 0+1 802.11n HT40 03 2422 MCSO0 - -
Mode 20 2400-2483.5 0+1 802.11n HT40 06 2437 MCSO0 - -
Mode 21 2400-2483.5 0+1 802.11n HT40 09 2452 MCSO0 - -

Sporton International Inc.(Kunshan) Page Number : C1 of C52

TEL : +86-512-57900158




srarronas. FCC RF Test Report

Report No. : FR4D1004A

Summary of each worse mode

Mode Modulation Ch. (',:\;ﬁ'qz) (dléi\</ellm) ’ (dlé'un\]/';m) M(%rg)m Pol. Z?/Zk Result Remark
1 802.11b 01 2385.92 47.20 54.00 -6.80 V | AVERAGE Pass Band Edge
1 802.11b 01  4824.00 52.69 54.00 -1.31 V | AVERAGE | Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 | 4874.00 52.20 54.00 -1.80 V | AVERAGE | Pass Harmonic
3 802.11b 11  2491.18 45.85 54.00 -8.15 V | AVERAGE Pass Band Edge
3 802.11b 11  4924.00 52.98 54.00 -1.02 V | AVERAGE | Pass Harmonic
4 802.11b 01 2385.14 52.19 54.00 -1.81 V | AVERAGE Pass Band Edge
4 802.11b 01  4824.00 52.29 54.00 -1.71 V | AVERAGE Pass Harmonic
5 802.11b 06 - - - - - - - Band Edge
5 802.11b 06 @ 4874.00 52.89 54.00 -1.11 V | AVERAGE | Pass Harmonic
6 802.11b 11  2495.02 44.38 54.00 -9.62 V | AVERAGE Pass Band Edge
6 802.11b 11 4924.00 52.96 54.00 -1.04 V | AVERAGE | Pass Harmonic
7 802.11g 01 2389.95 50.87 54.00 -3.13 V | AVERAGE Pass Band Edge
7 802.11g 01  4824.00 49.37 54.00 -4.63 V | AVERAGE | Pass Harmonic
8 802.11g 06 - - - - - - - Band Edge
8 802.11g 06 @ 4874.00 49.67 54.00 -4.33 V | AVERAGE | Pass Harmonic
9 802.11g 11  2483.50 50.09 54.00 -3.91 V | AVERAGE Pass Band Edge
9 802.11g 11  7386.00 47.10 54.00 -6.90 V | AVERAGE | Pass Harmonic
10 802.11ax HE20 01 | 2388.39 50.79 54.00 -3.21 V | AVERAGE Pass Band Edge
10 802.11ax HE20 01 | 4824.00 46.44 54.00 -7.56 V | AVERAGE | Pass Harmonic
11 802.11ax HE20 = 06 - - - - - - - Band Edge
11 802.11ax HE20 06 | 7311.00 50.00 54.00 -4.00 V | AVERAGE | Pass Harmonic
12 802.11ax HE20 11 | 2484.16 50.69 54.00 -3.31 V | AVERAGE Pass Band Edge
12 802.11ax HE20 11 | 4924.00 43.75 54.00 -10.25 V | AVERAGE | Pass Harmonic
13 802.11ax HE40 03 | 2387.35 50.13 54.00 -3.87 V | AVERAGE Pass Band Edge
13 802.11ax HE40 03 | 7266.00 46.41 74.00 -27.59 \Y PEAK Pass Harmonic
14 802.11ax HE40 06 | 2483.68 49.89 54.00 -4.11 V | AVERAGE Pass Band Edge
14 802.11ax HE40 06 | 4874.00 44.39 54.00 -9.61 V | AVERAGE | Pass Harmonic
15 802.11ax HE40 09 | 2483.50 49.57 54.00 -4.43 V | AVERAGE Pass Band Edge
15 802.11ax HE40 09 | 7356.00 36.13 54.00 -17.87 V | AVERAGE | Pass Harmonic
16 802.11n HT20 01 | 2388.00 50.10 54.00 -3.90 V | AVERAGE Pass Band Edge
16 802.11n HT20 01 | 4824.00 45.10 54.00 -8.90 V | AVERAGE | Pass Harmonic
17 802.11n HT20 @ 06 - - - - - - - Band Edge
17 802.11n HT20 06 | 7311.00 50.36 54.00 -3.64 \% AVERAGE @ Pass Harmonic
18 802.11n HT20 11 | 2484.34 49.98 54.00 -4.02 \ AVERAGE Pass Band Edge
18 802.11n HT20 11 | 4924.00 45.46 54.00 -8.54 V | AVERAGE | Pass Harmonic
19 802.11n HT40 03 | 2386.96 50.34 54.00 -3.66 V | AVERAGE Pass Band Edge
19 802.11n HT40 03 | 4844.00 45.58 74.00 -28.42 \ PEAK Pass Harmonic
20 802.11n HT40 06 | 2483.50 50.02 54.00 -3.98 V | AVERAGE Pass Band Edge
20 802.11n HT40 06 | 4874.00 42.80 54.00 -11.20 \ AVERAGE | Pass Harmonic
21 802.11n HT40 09 | 2483.50 49.87 54.00 -4.13 \ AVERAGE Pass Band Edge
21 802.11n HT40 09 | 7356.00 45.75 74.00 -28.25 Y, PEAK Pass Harmonic
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Mode

Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT 0
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPHRTIRC s FCPHRT IR
5.0 5.
! W
PP FAT 1) et e oy i
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2383.06 55.37 74.00 -18.63 39.90 3L10 8.04 30.69 600 1% 360 PEAC 1 241000 103,09 ------ ------ B.46 3.1 8.9 30.68 6.00 126 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCCPART 45C AVG) FCC PARTA5C (AVG)
s : e s
Avg
15 35
163 163
M 3. 2162 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 5380 8.7 4.00-10.73 .79 3L12 805 30.69 6.00 16 360 AVERAGE 1 4.0 9858 -----v -oo- B0 3.1 8.9 30.68 6.00 126 360 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C3 of C52
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1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 0
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FOPHRT IR s FCPRTIR
" M \/\M N Mt ol o
g Il |
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 57578 57.86 74.00 -16.14 .47 3105 8.3 30.69 600 2 161 PEAC 1 2412.00 108,58 ------ ------ 9.9 3L 8.9 .68 600 My 161 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
A FCCPABRISC (AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238,50 47.20 54.00 -6.80 3172 3L12 8.05 30.69 6.00 205 161 AVERAGE 1 241,00 104,09 ------ -=--- B.46 3.1 8.9 30.68 6.00 M3 161 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) ” Level (4BuV/m)
1138 134
975 75
ki ki
i FCC PART 150 i FCC PART 15C
650 65,
. ] FCC PART 14C (AVG) 3 FCC PART 15C (AVG)
183 . ol VR
Peak bt P b ASSEt
5 !
Av
9 163 163
3000 6000, 9000 12000 15000 18000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m 0B BV dBm B B A8 m deg Mz dBuU/m dBuV/m 08 BV dBm B B A8 o deg
1 4324.00 49.9 74.00 -24.04 69.47 34,15 1158 65.24 0.0 330 156 PEAK 1 482400 54.07 74.00 -19.93 73.58 3415 1158 65.24 0.00 298  OL PEAK
1 432400 47.60 5400 -6.40 6711 3415 1158 65.24 0.0 330 156 AVERAGE 143400 52.69 5480 -131 7200 .15 ILSB 6524 0.00 298 9L AVERAGE
3753600 52,07 78.01-15.84 69.39 3566 1438 67.26 0.0 .- -- PEAK 3070600 3445 8338 -18.93 TLE7 3566 1438 €7.26 0.0 - -- PEAC
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Pol. Horizontal Vertical
el B el i)
1138 1138
075 975
#3 TS #3 FCPART 150
80 50
FCLCPART 15C ) FCCPART H5C (AVG)
488 M
8 y L T
@ R . i R v . ‘
Peak - ng——
325 "
Av 163
9 163
3000 §000. 9000, 12000, 15000, 18000
3000 000, 9000, 12000, 15000 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos  TPos
Linit Read Aot (able Preamp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
N —————— Phz dBuv/m dBuv/m 0B dBwv B/ B OB 4B om deg
M dBul/m dBV/m B BV Bm B B A8 o deg 1 47400 5413 74.00 -19.82 73.50 .15 1166 65.23 0.00 300 188 PEAC
1 437400 4275 7483 3L 6205 3415 1L6B ES.33 .08 - - PEAC 147400 5120 5480 -1.39 TLGB 3415 1163 65.23 .00 300 108 AVERAGE
1 73L.0e 5.7 7480 -21.17 9.9 39.78 l4.48 6€7.43 Q.08 3% 39 PEAK 3 736 53.68 74.60 -20.92 70.25 35,78 14.48 67.43 0.00 380 126 PEAK
3 OTLGG 4.8 5400 508 6599 3578 1448 6743 0.00  3M 39 AVERMGE 4 TILER 49.19 SA.BR -4.81 66.36 3573 1448 6743 0.00 30 106 AVERAGE
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e ORI i LRI
5.0 5.
1
s b Himpttboyyi
44 45,BMM
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2497.4 5530 74.00 -18.70 39.30 3139 8.6 30.65 6.00 137 360 PEAK 1 2462.00 101,40 ------ ------ B.54 3133 8.1 .66 600 137 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
[y R [
Av \/_«’_/\/—I"’J
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249,20 43.08 54.00-10.92 17.07 340 8.6 30.65 6.00 137 360 AVERAGE 1 26,00 97.13 ----- ---o- BL2E 332 819 3066 6.00 137 360 AVERAGE

Sporton International Inc.(Kunshan)
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
e ORI i EIES
" MW/ \‘ww‘m.w, " i, " '
44 44 M
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249550 57.55 74.00 -16.45 4153 3139 8.6 30.65 600 1M 159 PEAC 1 2462.00 107,46 ------ ------ BL6l 3L} 8.1 .66 600 1@ 159 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
w7 N 1 e e
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 49118 4585 3400 -8.15 .87 313 8.0 0.6 600 170 159 AVERAGE 1 2462.00 103,11 ------ -=---- 8.6 3L32 8.1 .66 6.00 178 159 AVERAGE

Sporton International Inc.(Kunshan)
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Pol. Horizontal Vertical
L2l B el i)
1134 1138
975 95
1 FCCPART 6C i FCCPART 140
650 650
FCC PART/15C (AVG) FCC PART/15C (AVG)
i
Peak . : ‘ sl
ea 25 2
Avg 183 163
3000 6000, 9000, 1 15000, 18000 3000 £000. 9000, 1 15000, 18000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBuV/m dBuV/m  dB dBuv dB/m A8 4B B m  deg Mhz dBuv/m dBuv/m  d8 dBw/ dBfm A8 A8 A8 om  deg
1 492400 47.59 74.00 -26.41 67.26 34.60 1178 65.45 0.00 loe 0 PEAK 1 492400 55.18 74.60 -18.82 74.85 34.80 1178 65.45 @.08 306 93 PEAK
2 4924.80 4113 54.00 -12.87 60.60 34.60 1178 65.45 0.60 108 @ AVERAGE 7 4924.89 52,98 54.80 -1.82 7265 34.60 1178 65.45 0.88 306 93 AVERAGE
3 7386.88 52.89 74.60 -2.11 69.79 35.77 1458 67.25 0.08 161 287 PEAK 3 7386.68 55.76 74.60 -18.24 7266 35.77 14.58 67.25 @.08 318 126 PEAK
4 7386.08 41,72 54.80 -12.28 58.61 35.77 14.58 67.24 @.00 181 287 AVERAGE 4 7386.00 52,17 S4.88 -1.83 69.87 35.77 1458 67.25 0.8 313 126 AVERAGE
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Pol. Horizontal Vertical
W Level (dBuVim) 30 Level (dBuVim)
TCCPART 150 FCC PART 15C
675 675
55.0 55.0
[ ] , N
425 4257
] § b
4 Ay 4 e
3 m 3 i
Peak
224, 18, §12. 806. 1000 224, 418, 612, 806. 1000
Frequency {MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp  Aux APos  TPos Li'fit q"?" Read  Ant Cable Preamp  Awx  APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBu/  dB/m  dB  dB  dB  cm  deg Mz dBuV/m dBuv/m B dBuV dB/m  d8 dB dB m deg
1 3679 21.50 40.89 -18.41 31.41 21.45 .93 3228 .08  -- - Peak 1 37.03 26.02 40.00 -13.98 35.97 21.32 ©.93 32.20 0.0  --  -- Peak
2 133.31 22.92 43.58 -20.58 35.71 17.52 1.75 32.86 @.8@  --  -- Peak 2 96.69 20.94 43.50 -22.56 35.97 15.49 1.51 32.63 9.0 --  -- Peak
3 432.31 20.75 46.00 -25.25 27.26 22.58 3.17 32.26 0.0  --  -- Peak 3 1%.11 18.63 43.50 -25.47 33.27 1472 2,13 32.69 0.0  -- - Peak
4 730.58 27.26 46.8@ -18.74 27.45 27.71 4.1 32.81 @.88  --  -- Peak 4 509.42 23.16 46.80 -22.84 28.12 13.76 3.44 32.16 0.08 - -- Peak
5  866.38 28.52 46.60 -17.48 26.67 20.44 4.47 31.46 0.00  --  -- Peak 5 745.13 27.18 46.00 -18.82 26.74 28.89 4.16 3L.81 9.0 -- - Peak
[ 068.72 20,46 54.80 -24.54 24,39 39.83 4.71 30.49 0.00 - -- Peak 6 847.95 25.00 46.00 -18.8@ 25.54 29,53 4.42 31.49 Q.00 -- -- Peak
MLEVEI (dBuV/m) Level {dBuVim)
130 130
138 138
075 975
B3 83
FCC PART 15C " FCC PART 15C
TE| il
Peak Bl Bl
FCC PART 15C (AVG) FCC PART/15C (AVG)
198 B| 88 8|
sl ‘WMWWWWWMW-WWW“W s i T bt g
325 325
16.3 16.3
18000 19400 20800, 22200, 23600, 25000 18000 18400, 20800, 12200, 23600, 25000
Frequency (MHz) Frequency (MHz)
Sporton International Inc.(Kunshan) Page Number : C10 of C52
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Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
fhd FOPHRT IR s FCPRTIR
B0 ' \\m B0
4BI9MMMMMWWWW 0
Peak
15 35
163 163
o 23 26 2388, 244, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 386,44 59.35 74.00 -14.65 43.87 32.12 8.5 30.69 6.0 261  I3PEA 1 2412.00 109.23 ------ - 93,98 32.23 .10 30.68 6.00 261 13 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i3 i3
[ Al
| FCCPART15C (AVG) FCCPART 15C (AVG)
Av
g 15 35
163 163
o 23 26 2388, 244, 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 386,44 50.46 54.00 -3.54 34.98 32.12 8.5 30.69 6.60 261 13 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 2412.00 104,81 ------ - 89.18 32.22 .09 30.68 6.00 261 13 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Mode

Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT 1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd TRIES s RCPRTIR
w
5.0 1 ’w_/J \»\/ 5.
4B.BNMWMHM as
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2385.14 60.60 74.00 -13.40 45,13 3LI1 8.05 30.69 600 266 15 PEAC 1 241000 11451 ----vv -ooeee 9.88 L1 8.9 .68 600 6 15 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
1 FCLC PART 15C (AVG) FCC PARTA5C (AVG)
“ W 4B'BJ_~_//J
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 385,04 5219 34.00 -L61 36.72 3LI1 8.05 30.69 6.00 266 15 AVERAGE 1 2410.00 109.94 ------ -=--- 9.3 3L 8.9 3068 600 266 15 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C12 of C52
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Pol. Horizontal Vertical
mLeveI(dDu‘lﬁn) 0 Level (dBuVim)
1138 134
ki i
2
LK O BIRT i FOC PART 15
Bl Bl
FCPATH5C V) FCL PART 15C (AVE)
4 Pl i i . Lol M "_.mn
8 MW ‘ B ity
Peak I s TR i
s i
Avg .
163
3000 6000, 9000, 12000, 15000, 18000
3000 000, 4000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos  Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB B dB o deg
Mz douu/m dBuv/m 8 BV dB/m B OB A8 deg 1 484,00 53.70 74.80 -20.28 73.23 3415 1158 5.4 @.00 24 118 PEAK
1 482800 46.06 70.00 2.4 £5.57 34.15 1158 6524 883 - - PEAK 1 4E400 SL13 SA.00 -L7L TLED .15 1158 65.4 B.0E 24 115 AVERAGE
170 B9 W06 -RD 6. 156 UB .6 em o - - PN 3 OTDR0R 4671 8335 -36.60 6393 3566 1438 6726 @B - - PEAK
Sporton International Inc.(Kunshan) Page Number : C13 of C52
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Pol. Horizontal Vertical
el B el i)
1138 1138
075 975
#3 TS i FLCPART 150
80 50
. FOC PART 15C (A5) FCC PART 150 (V5]
m "
13 \ . o
" prTm— L R P : . "
Peak A s il ; "
125 325
Av 163
9 163
3000 §000. 9000, 1 15000, 18000
3000 6000, 9000, 12000 15000 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos  TPos
Linit Read Aot (able Preamp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
N —— Phz dBuv/m dBuv/m 0B dBwv B/ B OB 4B om deg
MHz ddufm dBuv/m 8 BV dB/m A8 dB A8 m deg 1 487400 55.03 74.00 -18.97 74.43 34,15 1168 65.23 0.00 350 97 PEAK
1 437400 5016 7480 -23.3 £9.56 34.15 1168 5.3 0.0 3L 154 PEMC 147400 5189 S4B0 L1 7229 3415 1LGS £5.23 0.0 3% 97 AVERAGE
1 4574.00 47.% 54.80 -6.45 66.95 3415 1L.6B 65.23 .08 301 134 AVERAGE 3 736 50.58 74.00 -23.42 67.75 5.7 14.48 67.43 .00 380 98 PEAK
I TN G588 74801800 G365 .78 1448 6RAF BB - - PEN 4 TILER 4595 SA6R -3.05 G312 53 1448 6743 0.00 30 99 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C14 of C52
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FECPRT 1 i EES
5.0 5.
me/ w
Sorenre——r—
4898 4838 M
Peak
15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249950 56.B1 74.00 -17.19 40.80 3140 8.16 30.65 .00 110 199 PEAC 1 2462.00 103.26 ------ ------ B.40 3133 8.1 3066 6.00 118 199 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
L I e e —
Avg
15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 250000 43.80 34.00-10.20 27.79 3140 8.6 30.65 .00 110 199 AVERAGE 1 246200 9899 ------ ------ B4 3133 819 3066 6.00 110 199 AVERAGE

Sporton International Inc.(Kunshan)
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
e ORI i EES
oo LAmPTm—
448 48
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249%.46 57.42 74.00 -16.58 4142 3139 8.6 30.65 6.00 167 176 PEAC 1 2462.00 17,05 ------ ------ 9120 332 8.1 .66 600 167 176 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
e e w s N a—
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 24%5.60 4433 %4.00 -9.62 28,38 32.39 8.26 30.65 6.80 167 17 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 2462.00 102,46 ------ - B6.61 3232 8.19 30.66 6.00 167 176 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
L2l B el i)
1134 1138
975 95
1 FCCPART 6C i FCCPART 140
650 650
4 ; FCC PART/15C (AVG) FCC PART/15C (AVG)
N i h ] MWW
Peak 2 2
Avg 183 163
3000 6000, 9000, 1 15000, 18000 3000 £000. 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBuV/m dBuV/m  dB dBuv dB/m A8 4B B m  deg Mhz dBuv/m dBuv/m  d8 dBw/ dBfm A8 A8 A8 om  deg
1 492400 50.60 74.60 -23.46 70.27 34.60 1178 65.45 0.00 300 152 PEAK 1 492400 54.85 74.60 -19.15 74.52 34.80 1178 65.45 @.08 388 96 PEAK
2 492480 47.28 54.80 -6.72 66.95 34.60 1178 65.45 .60 308 152 AVERAGE 7 4924.80 5295 54.80 -1.84 7263 34.80 1178 65.45 0.88 388 90 AVERAGE
3 7386.68 49.98 74.60 -24.02 66.88 35.77 1458 67.25 0.08 160 286 PEAK 3 7356.68 47.10 74.60 -26.96 64.09 35.77 14.58 67.25 @.08 388 96 PEAK
4 7386.08 44,62 54.88 -9.38 6152 35.77 1458 67.25 @.00 180 288 AVERAGE 4 7386.00 40.66 54.88 -13.34 57.56 35.77 1458 67.25 0.0 383 98 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C17 of C52
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7
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B , BIRT 50 B3 FELPART ¢
B0 WN B0
PRI P 1 I
448 L g
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.81 63.40 74.00-10.58 47.90 3L14 8.5 30.69 600 1 9L PEAC 1 2410.00 109,55 ------ === 93.00 3.3 8.1 .68 600 13 191 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
i FCC PARTHG AVG) FCC PARTA5C (AVG)
[y ' 4&.8""‘_/,’)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 49.33 3400 -4.67 33.83 3L14 8.05 30.69 600 123 191 AVERAGE 1 241000 108.47 ------ -=--- B8 3L 810 3068 600 15 191 AVERAGE
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7
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 [
95 95
e At i LRI
1
B0 bﬂ/m w B0
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238154 6490 74.00 -0.10 49.45 3110 804 30.69 600 26 B PEAK 1 410,00 11429 -----v -=-o- 9.66 3L 8.9 .68 6.B0 2B B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
P FCC PART A30{AVG) FCC PARTA5C (AVG)
iy 4a.aﬂ‘_//’_/_’_j \
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5.7 34.00 -3.13 35.37 3L14 8.05 30.69 600 26 B AVERAGE 1 241000 105,45 ------ === B.82 3L 8.9 .68 600 2B 0 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) ” Level (4BuV/m)
1138 134
975 75
ki ki
i FCC PART 150 i FCC PART 15C
650 65,4 i 7
1 : FCC PART 14C (AVG) FCC PART 15C (AVG)
48 Pr—— ke § Pm——— W
il " 7 k ™
Peak - ot pubel
5 !
Av
9 163 163
3000 G000, 9000 12000 15000. 18000 3000 6000 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m 0B BV dBm B B A8 m deg Mz dBuU/m dBuV/m 08 BV dBm B B A8 o deg
1 452400 52.81 74.00 -21.19 72.31 3415 1158 65.24 .00 300 173 PEAK 1 482400 57.89 74.60 -16.11 77.40 3415 1158 65.24 0.0 361 117 PEAK
1 432400 43.29 5400 -10.71 62.80 3415 1158 65.24 Q.00 300 173 AVERAGE 143400 49.37 5400 -.63 65.88 3415 ILSB 65.24 0.0 361 117 AVERAGE
375600 35,89 76,40 -10.51 77 35.69 1437 €7.24 0.0 .- -- PEAK 370600 .00 BL76-12.75 76,23 35.66 1438 €7.26 0.0 .- -- PEAC
Sporton International Inc.(Kunshan) Page Number 1 C20 of C52
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Pol. Horizontal Vertical
L2l Lol
f138 f138
w5 W5
#3 FCCPARTIC #3 FCCPARTC
50 3 50 ]
) FCC PART 16C V) FCC PART 16C AV

L

e " e R i
Mwﬂwwmm FRpPPR W ! "

Peak e

325 325
Avg 183 163
3000 6000, 9000, 1 15000, 18000 3000 £000. 9000, 1 15000, 18000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBuV/m dBuV/m  dB dBuv dB/m A8 4B B m  deg Mhz dBuv/m dBuv/m  d8 dBw/ dBfm A8 A8 A8 om  deg
1 47400 5173 74.60 -22.27 7113 3415 1L.6B 65.23 0.0 271 358 PEAK 1 437400 60.03 74.00 -13.97 79.43 34.15 1166 65.23 @.08 360 53 PEAK
2 47460 4178 54.60 -12.22 6118 3415 1168 65.23 .68 271 358 AVERAGE 1 474,080 49.67 54.80 -4.33 69.07 3415 1168 65.23 .88 308 53 AVERAGE
3 731068 6L.65 74.60 -12.35 78.82 35.78 14.48 67.43 0.0 480 354 PEAK 3 7311.68 66.28 74.60 -13.72 77.45 35,78 1448 67.43 .08 364 284 PEAK
4 731109 45.48 54.88 -5.52 65.65 35.78 14.48 67.43 @.00 400 354 AVERAGE 4 7318 48,37 S4.88 -5.63 65.54 3578 1448 67.43 0.00 3084 284 AVERAGE
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9
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B ‘ FECPART 5t B3 FELPART G
m
ES'UWW WWMMMW ;
448 48 P e
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4835 6548 74.00 -3.50 49.53 337 8.3 3065 600 11 187 PEAC 1 2460.00 109.44 ------ ----- 93.57 333 8.0 .66 600 11 187 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
ag~ 7 [
Av
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 476 47.89 3400 -6.11 3193 337 8.4 30.65 600 111 187 AVERAGE 1 2462.00 108,95 ------ ------ B.08 3133 8.0 .66 6.00 111 187 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C22 of C52
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9
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 38 !
95 95
B ) ‘ FECPART 5t B3 FELPART G
55.UW 5.
448 48 o
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 9.6 74.00 -4.14 3301 3L37 8.3 0.6 600 100 243 PEAC 1 246,00 11132 ------ -=--- 9.47 3.3 8.1 .66 600 100 243 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
. FCC PART A5C AVG) FCC PARTA5C (AVG)
[y i 4&8‘/___,_/”"’_J
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 5.9 34.00 -390 3414 337 8.3 0.6 6.00 100 243 AVERAGE 1 2462.00 102,04 ------ ------ B6.19 332 8.1 30.66 6.00 100 243 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C23 of C52
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Pol. Horizontal Vertical
mLeveI[dDu‘ﬂm] mLeveI(dBu‘ﬂm)
138 1138
w5 5
813 #3 FCCPART 15C
" FCCPART 15C
il 65“;" d
a0 P~ 1 | FCC PART 15C (V)
483 { Sl
468 n W N - mmﬁwiﬂwwd
Peak o ;
325
325
Avg 163
163
3000 §000. 9000, 12000, 15000, 18000
Frequency (MHz)
i 00, 0, 12000 15000, 18000 remelcy i
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Prezmp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark e v e @ G & @ @ & ez
- . 1 492400 5446 74.00 -19.54 7413 34.00 1176 65.45 0.0 24 4 PEAK
Mz douu/m dBuv/m 8 BV dB/m B OB A8 deg 1492400 45.03 5480 -B.97 6470 34.80 1175 65.45 0.80 24 4 AVERAGE
1 49600 0.8 70.00 -33.14 60.53 34.00 1.7 65.45 883 - - PEAK 3O736.00 9933 7400 -14.61 75.28 3.7 W58 6725 0.0 317 43 PEAK
17600 4345 74003055 6035 37 M8 6.5 e - - PEMK 4 TE6.00 47.10 5480 -6.98 6401 377 1458 6126 0.08 317 43 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C24 of C52
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_2412MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd ROPRTIR s FCPRTIR
i
61 W‘W B0
e " feupirdie W‘my ot o4
448 i 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238943 63.40 74.00-10.58 47.90 3L14 8.05 30.69 600 100 182 PEAC 1 241000 107,55 ------ -=--- 9190 3.3 8.1 30.68 6.00 100 182 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
, FCC PARR AL AVG) FCC PARTA5C (AVG)
[y ‘ 48.8_”_’\_/’/’}
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 49.31 54.00 -4.69 33.81 3L14 8.05 30.69 6.00 100 182 AVERAGE 1 4.0 930 ------ - Bl.63 3.3 8.1 30.68 6.00 100 182 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C25 of C52
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Mode Band Edge
2400-2483.5_802.11ax HE20_CHO01_2412MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 103 7
95 95
B ‘ A ED B3 FELPART G
1 f
i WWMWMWWWM W )
448 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 66.73 74.00 -7.07 5103 3L14 8.05 30.69 600 14 BPEN 1 W00 11242 -----v - 9.8 3.2l 8.08 30.68 600 14 QPEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
4 FCLC PART 4L, AVG) FCC PARTA5C (AVG)
[y N 45.9'_,—A/‘j e
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2388.39 5679 34.00 -3.20 35.30 3L13 8.05 30.69 600 14 O AVERAGE 1 241000 102,15 ------ -=--- B6.52 3.1 8.9 30.68 600 24 0 AVERAGE

Sporton International Inc.(Kunshan)
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] 0 Level (dBuVim)
1138 134
95 i
2
813 O BIRT i FOC PART 15C
0 o 1 3
2 FO PART 150 (AVG) FCC PART 150 (4V6)
Al
‘M 1 w ok s TN
Peak L . s i
s &
Avg .
163
3000 §000. 9000. 12000 15000 18000
3000 G000, 4000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant (able Preamp  Aux APos Thos Freg Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB B dB o deg
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg 1 482400 56.57 74.00 -17.13 76.38 34.15 1158 65.24 0.8 285 13 PEAC
1 43400 45.50 7480 -28.48 6583 3415 1158 5.4 0.0 - - PEAK 1 43400 46.44 5400 756 6595 34,15 1L5B 65.24 0.00 285 1B AVERMGE
1 73300 454 7820 -23.75 TL76 35.67 1437 6126 e - .- PEAK 3723700 57.84 8276 -24.92 75.87 35.65 1438 67.26 0.8 .- -- PEAC
Sporton International Inc.(Kunshan) Page Number 1 C27 of C52
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Pol. Horizontal Vertical
mLevei(dBu‘ﬂm} mLeveI[dBu‘ﬂm)
1134 1138
115 i1
3 813
813 FCC PART 15C FCCPART 15C
650 650 3
2 FCCPART 15C G 1 FCC PART 15C (AVG)
m |
Peak ! 2l ' F 5
5 "
Av 163
9 163
3000 6000. 9000, 12000, 15000, 18000
3000 6000, 9000, 12000 15000 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos  TPos
Linit Read Aot (able Preamp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Renark
N —————— Phz dBuv/m dBuv/m 0B dBwv B/ B OB 4B om deg
MHz ddufm dBuv/m 8 BV dB/m A8 dB A8 m deg 1 487400 5174 74.00 -22.26 7114 3415 11,68 65.23 0.00 283 49 PEAK
1 437400 43.91 74.00 -30.09 63.31 3415 11.68 65.23 @.e6 - -- PEAK 1 474,00 42.36 54.00 -11.64 6176 3415 1168 65.23 .88 283 40 AVERAGE
1 73108 5579 7400 -18.21 7296 35,78 1448 67.43 0.0 100 89 PEAK 3 73108 6113 7400 -12.87 7838 3578 1448 67.43 .00 283 48 PEMK
373160 4449 5480 -9.51 6L.G8 30,77 14.48 7.4 .00 100 69 AVERAGE 4 731100 S0.60 54.88 -4.00 67.17 35.78 1448 67.43 0.0 283 48 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C28 of C52
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_2462MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B U FECPART 5t B3 FELPART G
ES'UW WWWWWW%W :
448 48 oA
Peak
15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 485.60 63.67 74.00 -10.3 4771 337 8.4 30.65 600 100 IBL PEAC 1 2462.00 116,34 ------ -=--- 9.5 331 818 30.66 6.00 100 IBL PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
Pt FCC PART A5C AVG) FCC PARTA5C (AVG)
[y : 4&.&/ I —
Av
g 15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248600 49.06 54.00 -4.94 3300 337 8.4 0.6 6.00 100  IBL AVERAGE 1 246000 99.07 ------ ----- B3.04 3131 818 30.66 6.00 100  IBL AVERAGE
Sporton International Inc.(Kunshan) Page Number : C29 of C52

TEL : +86-512-57900158




srarronas. FCC RF Test Report Report No. : FR4D1004A
12
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_2462MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 38 !
95 95
fhd FOPHRTIRC s RCPRTIR
ESIUW %WWWWWM N
448 48 W
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4835 6526 74.00 -8.74 49.31 337 8.3 30.65 600 100 132 PEAC 1 262,09 11119 ------ -=--- 9.3 3.3 8.1 .66 600 100 232 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
4| FCCPARTASC (AVG) | FCC PARTA5C (AVG)
[y S 4a.af"‘//J S —
Av
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 23416 50.69 34.00 -3.31 3474 3L37 8.3 0.6 6.00 100 132 AVERAGE 1 2462.00 101,20 ------ ------ B.36 332 8.18 30.66 6.00 100 232 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C30 of C52
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Pol. Horizontal Vertical
mL&veI(dDu‘ﬂm) 1‘,wLozwel(dBu‘ﬂrn)
1138 1138
w5 5
813 #3 FCCPART 15C
" FCCPART 15C
" 65
850 1 i FCC PART 15C AVG)
FCC PART 5 (AVG) @8 i e
189 W I . Mmmm
Peak WWM e T -
315
Avg 163
163
3000 §000. 9000, 1 15000, 18000
Frequency (MHz)
i 00, 0, 12000 15000, 18000 remelcy i
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Prezmp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark e v e @ G & @ @ & ez
- . 1 492408 5497 74.00 -19.03 74.60 34.00 1176 65.45 0.00 224 193 PEAK
Mz douu/m dBuv/m 8 BV dB/m B OB A8 deg 1492400 4375 5400 -10.05 63.42 .80 1175 65.45 0.80 224 193 AVERAGE
1 492608 4167 70.00 3093 60.74 3408 1L78 65.45 .08 - PEAK 3O736.00 5607 7400 -17.93 7097 BT WSE 6.5 0.0 24 1PEAK
173600 409 74.00 3104 59.86 3577 1458 6.5 .08 - PERK 4 T86.00 43.66 54.00 -10.34 60.53 3573 1458 613 0.00 274 1 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C31 of C52
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Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_2422MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FECPT I i RS
5.0 N 5.
i [T st W
448 48
Peak
15 35
163 163
M 3. 2162 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 6.2 74.00-13.79 4471 3114 8.05 30.69 6.00 111 190 PEAC 1 241,00 102,50 ------ -=---- 86,78 3.2 8.13 .67 600 102 190 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 1 48 L_‘_H___r_m
Av _,.“._//_’_’—,J
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

B dw dBm B B B oo deg
1 21389.% 45.86 54.00 -B.14 30.36 32.14 8.5 30.69 6.60 112 199 AVERAGE

6 b dBfm B B B o deg
7608 32.26 8.13 30.67 6.00 112 199 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR4D1004A

Pol. Horizontal Fundamental
1HL&V&I(tll!ll\l'lln)
1138
97.5\
03
L\ FCCPART 15C]
850 M
48
Peak Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2484.80 55.36 74.00 -18.64 39.40 32.77 8.24 30.65 6.0 112 199 PEA

Lol

113§

\ FCC PART 15C (AVE),

Avg Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2487.58 43.81 54.00 -10.19 27.84 3.3 8.24 30.65 6.60 112 199 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C33 of C52
TEL : +86-512-57900158



srarronas. FCC RF Test Report Report No. : FR4D1004A

13

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CHO03_2422MHz

ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FOPHRTIRC s FCPRT IR
B0 1rwJ B
" ) (IR WALN
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 38761 6273 74.00 -1L.07 47.28 3113 8.05 30.69 600 266 -1PEN 1 1.0 106,41 ------ === 9.78 3L 8.9 .68 600 6 -1PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
ik ik ,
N B3
5.0 L]
) FCC PARTA5C (AVG) FCC PARTA5C (AVG)
448 48.8?1_;/
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 23873 513 34.00 -3.87 3463 3L12 8.05 30.69 600 266 -1 AVERAGE 1 U0.0 %83 ------ - BLIG 312 8.9 30.68 6.00 266 -1 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C34 of C52
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Pol. Vertical Fundamental
1HL\‘W&I(tll!ll\l'lln)
1138
5
03
i FCCPART 15C]
850 VI\"' o
1
s %Mhm b vl
Peak - Blank
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 249898 55.16 74.00 -18.99 39.09 32.40 8.2 30.65 6.0 266  -IPEA

Lol

113§

\ FCC PART 15C (AVE),

Avg Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2486.74 43.74 54.00 -10.26 27.78 32.77 8.4 30.65 6.00 266 -1 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C35 of C52
TEL : +86-512-57900158



sromoncas. FCC RF Test Report

Report No. : FR4D1004A

Pol. Horizontal Vertical

1‘.lr!‘\uml(|IB|J‘ﬂm) 0 Level (dBuVim)

134 1134

015 015

i FCCPART15C i FCCPART15C

650 65,

FCC PARTH5C (AVE) FCC PART 45C (AVE)
138 ol 1 2
,,,Whm PRy

Peak . WW#W

18 !
Avg

163 16

3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 434408 41.33 74.88 -32.67 60.69 3419 1L.62 65.17 8.8 - -- PEAK 1 434408 44.64 74.00 -19.36 64.00 3419 1162 65.17 8.8 - -- PEAC
1 7266.09 429 74.80 -31.06 6019 35.66 1442 €733 0.0 - -- PEAK 17266.00 46.41 74.80 -27.59 63.66 35.66 14.42 €733 0.00 - -- PEAC

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number : C36 of C52



srarronas. FCC RF Test Report

Report No. : FR4D1004A

14
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_2437MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd ORI s FCPRTIR
5.0 1 5.
dek e g e e ’"W}l
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.5 58.65 74.00 -15.3%5 43.15 3114 8.05 30.69 6.00 100 183 PEAC 1 2437.00 106.70 ------ ------ 99.92 L1 8.1 30.67 6.00 100 183 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s 1
N B3
5.0 L]
FCC PARTA5C (AVG)
Il 1 4”_,/’{ S —
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.69 45.82 34.00 -3.18 30.32 3L14 8.05 30.69 6.00 100  1B3 AVERAGE 1 1370 931 ------ ---- B0.53 3.1 8.16 30.67 .00 100 183 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C37 of C52

TEL : +86-512-57900158




searran cas. FCC RF Test Report Report No. : FR4D1004A

Pol. Horizontal Fundamental
L2l )
138
97;\” AW
’ i
B3
" FCC PART 150

i) AVAVAVAWE

ol T mn V

W, i
48

Peak Blank
5
16
0 Ui, ed, M6, 88, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2485.30 64.80 74.00 -9.14 48.99 32.77 8.24 30.65 6.0 108 183 PEAK

Lol

113§

97.5\[\/,\ ﬂ

FCC PART 15C [AVE)
1
8 [ T
Avg Blank

5

16

0 Ui, ed, M6, 88, 2500

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 48548 4731 %4.00 -6.69 3135 32,77 8.4 30.65 6.00 100 183 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C38 of C52
TEL : +86-512-57900158



srarronas. FCC RF Test Report

Report No. : FR4D1004A

14
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_2437MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 38 1
95 95
fhd FOPHRTIR s FCPRTIR
i50 M 50
i kbl ol
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238813 o400 74.00 0.9 48.53 3113 8.05 30.69 600 260 -1PEA 1 2437.09 111,56 ------ -=---- 9.8 L% 812 0.67 600 w0 -1PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
[y 4a.aﬁ~/_/_J
Av
g 15 35
163 163
M 3. 2162 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238774 43.81 3400 -5.19 33.30 3L13 8.5 30.69 600 260 -1 AVERAGE 1 2437.00 108.96 ------ ------ B33 3L 8.1 30.67 600 260 -1 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C39 of C52

TEL : +86-512-57900158




searran cas. FCC RF Test Report Report No. : FR4D1004A

Pol. Vertical Fundamental

1HL\‘W&I(tll!ll\l'lln)

Ve

5 «‘R‘\

03

i FCCPART 15C]
Y

o Pl Tind™, M g

48
Peak Blank

5

16

0 Ui, ed, M6, 88, 2500

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248392 64.92 74.00 -9.08 46.97 2.7 8.3 30.65 6.0 260  -IPEA

Lol

113§

e o | FCCPART5C (AVG)
i
48 S
Avg Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.68 49.89 o4.00 -4.11 33.94 3.7 8.3 30.65 6.00 260 -1 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C40 of C52
TEL : +86-512-57900158



searran cas. FCC RF Test Report Report No. : FR4D1004A

Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] 0 Level (dBuVim)
1138 134
ki i
2
LK O BIRT i FOC PART 15
Bl Bl
PR 5 A 1 : FCC PART 150 (4V6)
ol
Peak Y TR e |
Y i
Avg .
163
3000 6000, 9000, 12000, 15000, 18000
3000 000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos  Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB B dB o deg
Mz douu/m dBuv/m 8 BV dB/m B OB A8 deg 1 474,00 5421 74.80 -19.79 73.61 3415 1163 65.23 @08 33 2 PEAC
1 487808 4130 74.00 3270 60.70 34.15 1168 653 8B - - PEAK 1 4EA0R 4433 .00 -9.61 6370 15 1L G503 BB 3 2D AVERAGE
1 TALGe 4281 7400 -3L19 S9.93 3578 1448 6743 0.0 .- - PEMK 373100 45.14 7400 -18.86 62,31 35.78 1448 €743 0.0 .- - PEAC
Sporton International Inc.(Kunshan) Page Number 1 C41 of C52

TEL : +86-512-57900158



srarronas. FCC RF Test Report

Report No. : FR4D1004A

15
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_2452MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd ROPHTIR s FCPRTIR
5.0 5.
A T ! } oh L Ly
43 i 488 M
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2398.61 548 74.00 -19.72 39.03 319 8.0 3078 6.00 100 190 PEAK 1 245000 104.17 ------ -=--- B8.32 3.3 819 .66 6.00 100 190 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
FCC PART A5 (AVG) FCC PARTA5C (AVG)
) 4 4&.&yﬁ/~d~j \
Av
g 15 35
163 163
M 3. 216 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.81 43.55 3400 -10.45 28.05 3L14 8.05 30.69 .00 100 190 AVERAGE 125000 93,25 ------ ---o- 747 3L 816 30.67 6.00 100 190 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C42 of C52

TEL : +86-512-57900158




searran cas. FCC RF Test Report Report No. : FR4D1004A

Pol. Horizontal Fundamental
1.mLeveI(tll!ll\l'lln)
1138
97!% ‘w,ﬂm'\ ]ﬂk\“ M b
VoYW VY \
03
Y FCCPART15C]
850 ki
ST
48
Peak Blank
5
16
0 Ui, ed, 6. 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2485.99 63.95 74.00 -10.05 47.99 3.7 8.24 30.65 6.0 108 199 PEAK

Lol

113§

IVATAYATAAYA

\ FCC PART 15C [AVE)
\
m P S
Avg Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2485.66 43.96 54.00 -5.10 32.94 3.7 8.4 30.65 6.00 100 199 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C43 of C52
TEL : +86-512-57900158



srarronas. FCC RF Test Report

Report No. : FR4D1004A

15
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_2452MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FEOPRTIR s FCPRTIR
5.0 5.
1
" Aneidrioih } b
448 ' 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 236447 5530 74.00 -18.70 40.00 3199 8.0l 3070 600 263 -1PEA 1 2450.00 105,01 ------ ------ 8.6 3L 814 0.67 600 %3 -1PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s :
N B3
5.0 L]
FCCPART AL AVG) FCC PARTA5C (AVG)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 23871 44.66 54.00 0.3 1901 3110 8.4 30.69 6.00 263 -1 AVERAGE 1 245000 95,83 ------ ----- B.07 3L 8.1 .67 600 263 -1 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C44 of C52

TEL : +86-512-57900158




searran cas. FCC RF Test Report Report No. : FR4D1004A

Pol. Vertical Fundamental
1HL&W&I(tlI!ll\l'Iln)
1138
Y W A
| " \.w \ﬂ
k|
i \ FCPART 50
0 w1
48
Peak Blank
5
16
0 Ui, ed, M6, 88, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2484.10 66.35 74.00 -7.65 30.40 3.7 8.3 30.65 6.0 263  -IPEA

Lol

113§

\ [ FCCPRT5E A

R—

Avg Blank

44 M5 U, 6. 2488, 2500
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248350 49.57 4.00 -4.43 33.62 .77 8.3 30.65 6.00 263 -1 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C45 of C52
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm) 0 Lewel (dBu/m)
1138 134
115 L
2
3 O BIRT f FCCPART 15C
Bl Bl
FO PART 15 (VG 1 , FCC PART15C (AVG)
ol mn
- A ———" s AR
Peak Wlﬁﬂw W*MMW
!
35
Avg .
163
3000 6000. 9000, 12000, 15000 18000
3000 000, 4000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos  Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuU/m dBuV/m 08 BV dBm B B A8 o deg
Mz dBulfn dBuV/m  dB dBWV B A3 B OB o dg 1 4904.00 45.61 74.80 -18.390 £5.12 4.8 1174 5.3 0.0 -- - PEAC
1 4%04.00 40.5 74.86 -33.44 60.87 34.88 1174 6533 .8 - -- PEAK 1 736,00 47.30 74.00 -26.64 6458 3571 1454 67.47 Q.00 300 @ PEAK
17600 42,53 7408 347 S0.75 B MM 6247 a0 .- - PEMC 373%6.00 36,13 54.00 -17.87 5340 3570 1453 67.51 Q.00 300 @ AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C46 of C52

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘.lr!‘\uml(|IB|J‘ﬂm) 0 Level (dBuVim)
1138 134
ki i
2
LK O BIRT i FOC PART 15
Bl LS ——
) FCPATH5C ) 1 FCC PART 150 (4V6)
ol
—- | R ‘ .
Peak WP ——" .
e 1
315
Avg .
163
3000 6000, 9000, 12000, 15000, 18000
3000 000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos  Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuU/m dBuV/m 08 BV dBm B B A8 o deg
Mz douu/m dBuv/m 8 BV dB/m B OB A8 deg 1 484,00 56.02 74.80 -17.98 75.53 34.15 1158 5.4 @00 287 13 PEAC
1 482600 46.87 70.00 -20.13 66.33 34.15 1158 65.24 883 - - PEAK 1 4E400 45.00 .00 -B.99 GA.6L .15 1158 G54 B.0E 27 I3 AVERAGE
173600 4955 7708 -1.53 66.69 3572 1436 6.2 0.0 .- - PEMC 378000 5194 8144 -19.50 6914 35.68 1437 €75 0.0 .- -- PEAC
Sporton International Inc.(Kunshan) Page Number 1 C47 of C52

TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) 1‘,wLozxml(dBu‘ﬂrn)
1138 1138
ki 55
n3 TS i FCCPART 140
650 ) 650 3
FCC PART 15C [AVE) 1 FCC PART 15C (AVG)
0l
488 . Sl L e 8
Peak —_—_ *
5 35
Av 163
9 163
3000 6000. 9000, 12000, 15000, 18000
3000 6000, 9000, 12000, 15000 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos  TPos
Linit Read Aot (able Preamp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
N —————— Phz dBuv/m dBuv/m 0B dBwv B/ B OB 4B om deg
Mz dhulfn dBuv/m  dB BV B B OB B m deg 1437400 SLAT 7480 2053 TLE MIS ILES 6523 000 34 42 PEMC
1 437400 42.38 74.00 -31.62 6178 34.15 11.68 65.23 @.6  -- - PEAK 1 474,689 42,18 54.60 -11.82 61.58 3415 1168 65.23 .88 324 42 AVERAGE
1 73100 60.09 74.8 -13.91 77.26 35.78 l4.48 €7.43 Q.08 297 386 PEAK 3 731168 6117 74.60 -12.83 78.34 35,78 1448 67.43 @@ 34 42 PEAK
3 73100 45.00 5400 -6.00 65.17 3578 14.48 67.43 Q.00 297 306 AVERAGE 4 73000 50.36 S4.08 -3.64 67.55 35.77 1448 67.44 0.0 34 42 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C48 of C52
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm) 1‘,wLozm;l(dl)u‘mn)
138 1138
b o5
813 #3 FCCPART 15C
" FCCPART 15C
" 650
820 1 ! FCC PART 15C (AVG)
FCC PART15C (AVG) 8 1 i
138 mem
Peak ‘ n W e wuw* H_FW“W
0
Avg 163
163
3000 §000. 9000, 1 15000, 18000
Frequency (MHz)
i 00, 0, 1200 Y8, 18000 ey )
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Prezmp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark e v e @ G & @ @ & ez
- 1 494,00 55.21 74.00 -18.79 7483 34.00 1178 65.45 Q.00 334 20 PEAK
Mz douu/m dBuv/m 8 BV dB/m B OB A8 deg 1492400 45.46 5480 -B.54 65.13 34.80 1175 65.45 0.80 33 20 AVERAGE
1 492400 40,54 7400 -33.46 60.21 34.00 1178 65.45 @.ee - -- PEAK 3 7386.00 96,37 74.00 -17.83 73.27 177 1458 67.25 0.0 314 4@ PEAK
1 738600 43.12 74.00 -30.88 6082 35.77 1458 6.5 e - - PEAK 4 735608 45.44 S4.80 -B.56 62,31 3578 1450 67.23 .89 314 4@ AVERAGE
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm) 0 Level (dBuVim)
134 1134
015 015
i FCCPART15C i FCCPART15C
650 65,
FCC PARTH5C (AVE) FCC PART 45C (AVE)
488 ol i bl nu“A.M
Peak A el
18 !
Avg
163 16
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 434400 40.97 74.88 -33.83 60.33 3419 1L.62 65.17 8.8 - -- PEAK 1 434408 45.58 74.80 -18.42 6494 3419 1L.62 65.17 8.8 - -- PEAC
1 7266.00 4221 74.80 -31.79 S9.46 35.66 1442 €733 0.00 - -- PEAK 1O7266.00 4519 74.00 -28.71 6254 35.66 14.42 €733 0.00 - - PEAC
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Pol. Horizontal Vertical
1‘.lr!‘\umlmDu‘ﬂm) 0 Level (dBuVim)
1138 134
95 i
2
LK O BIRT i FOC PART 15
Bl Bl
FCCPART AL AV 1 FLCPARTIEL AT
88 PRI, § i T TR L i
Peak Mm y WMIL -
s &
Avg .
163
3000 6000, 9000, 12000, 15000, 18000
3000 000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos  Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuU/m dBuV/m 08 BV dBm B B A8 o deg
Mz douu/m dBuv/m 8 BV dB/m B OB A8 deg 1 474,00 5164 74.80 -20.36 7LB4 3415 1163 65.23 0.00 240 193 PEAC
147400 4131 7480 3060 G071 3.5 LG8 653 A - - PENC 1 4E400 4180 .00 -11.20 6220 .15 1168 65.03 @08 240 193 AVERAGE
1 TAL00 42.69 74.08 3131 S9.86 3578 1448 6743 0.0 .- - PEMC 3OTAL00 43.69 74.00 3031 6006 3578 1448 €743 0.0 .- - PEAC
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